bing tracking image
Q & A Icon

How To Get Replacement Mounting Hardware For 16000lb Reese Goose Box

Question:

I recently traded pickups and adjusted the Goose Box to raise the front end of our camper accordingly. I would like to replace the oldinch mounting bolts with fresh, not previously torqued bolts. Does etrailer sell the bolts, flat washers, concave washers and nuts required for the 16K Goose Box as a kit?

0

Expert Reply:

I have another option for you, but I reached out to Reese and they do not offer the replacement mounting hardware by it self.

With that said my contact mentioned that for your Reese Goose Box 5th-Wheel-to-Gooseneck Air Ride Coupler Adapter - Lippert 1621 - 16,000 lbs # RP94716 you can source the hardware from a local hardware store. You will need the following components:

8x 5/8"x11 2" grade 8 bolts

8x 5/8" conical toothed washers

8x 5/8" flat washer

8x 5/8"x11 hex nuts

I included a video of the # RP94716 for you to take a look at.

expert reply by:
0
Samuel C

Product Page this Question was Asked From


Q & A Icon

Similar Expert Q&A Pages

See More Q&A Expert Answers >>